4-Post Open Frame Racks Series

RSR-4P12U001/ 4P25U001/4P42U001
I

User Manual

We'll continue to improve the user manual and update it on Rosewill.com,
any feedback from you will be appreciated.






®
giosewill 4-Post Open Frame Racks Rsr-4p120001/ 4P250001/4P420001 User Manual

Section 1: Parts Identification

SIN Name Qty-(pcs)
12/25u‘ 42U

1.1 Rack Components

(D | “Left” Vertical Rail 2 |2

@ | “Right” Vertical Rail 2 | 2

(3 | Base Bracket 2 | 2

@ | E2|Bottom Corner Section 4 | 4 = 2 O
6§§ Bottom Center Section 2 |2 I \ a
® | ,|Top Left Corner Section | 2 | 2 = -y -
6 E% Top Right Corner Section| 2 | 2 v % i @ -
“|Top Center Section 2|2 @ = ) ® .

(9 | Top Bracket 2 |2 : " I : 0
1.2 Rack Assembly Hardwares ﬂ - i -

M8 Bolt 28 | 28 M 4 gl if-:

@ M8 Washer | 28 |28 | . : " : @ il @

1 | M8 Wrench 1 1 @ Bl ” i 33‘5
1.3 Equipment Mounting Hardwares i i : i/

® | M6 Cage Nut 50 | 50 0 O al »

PVC Cup Washer 50 | 50 3 : : b1

@ | M6 Phillips-Head Screw 50 | 50 i) :: ® : Z‘ =) ,
1.4 Cable Management Hardwares o

Cable Management Hook 8 | 16 ;ﬂ :

@ | Hook Mounting Screw 8 | 16 | &p] ) . i
1.5 Tool Kit »h : a

‘ Phillips screwdriver ‘ 1 ‘ 1

1.2 Rack Assembly Hardwares and Tool Kit

Q)

1.3 Equipment Mounting Hardwares

ﬁ@ @

1.4 Cable Management Hardwares

2 v




®
ggosewill 4-Post Open Frame Racks Rsr-4P120001/ 4P25U001/4P42U001 User Manual

Section 2: Rack Assembly

2.1 |nstall the Top Beams and Bottom Beams

Needs:

4 x Bottom Corner Section
2 x Bottom Center Section

12x M8

Bolt, Washer

@
®

2 x Top Left Corner Section ®
2 x Top Right Corner Section 7)
2 x Top Center Section

Cl0)

For example, for a 33 inch depth, bolt one corner section(@), ) to index #5 and the other corner

Assemble the top beam( & @ (® ) and bottom beams( @ (5) ) as
shown below. Refer to the table below to identify the desired
mounting depth (22” to 40” available) and assemble corner and
center sections at the corresponding index numbers on each side.

section(@), () to index #6 onto the center section(), ) with M8 bolt G0 and washer (D .

®

g

g

@

@@‘43210012345‘@

gEE00000

D00DEEE

Top Beam X 2 pcs

@ g ® g ®

O 0 0 0 O o 0 O o O 0O 0 0 O O O

OO00D0OR B @EE4+ 2100123 4sf@FEID0000

O 0 0 0 O o 0 O o O O 0 O O O O

/@/ Bottom Beam X 2 pcs %
Note: Depth from 22 to 40 inches (1-inch increments) is available by Rack Adjustable Depth Index Numbers
adjusting the beams at corresponding silkscreen numbers on the "
beams. Mounting Depth Index Numbers

22in. 0and 0
23in. 1and0
24 in. 1and 1
25in. 1and 2
26 in. 2and 2
27.in. 2and 3
28 in. 3and 3
29in. 3and 4
30in. 4 and 4
31in. 4and5
32in. 5and 5
33in. 5and 6
34in. 6 and 6
35in. 6and 7
36 in. 7and7
37in. 7and 8
38in. 8and 8
39in. 8and 9
40 in. 9and 9




®
giosewill 4-Post Open Frame Racks Rsr-4P120001/ 4P25U001/4P42U001 User Manual

We suggest install it from the left part of the server rack. Please image the server rack is laid down.

2.2 |nstall the Left Part

Needs:

1x Top Beam (consist of ® @ (®))

1x Bottom Beam (consist of ©5)®))
1x Left Vertical Rail (M)

1x Right Vertical Rail @

2x Base Bracket®

2x Top Bracket ®

6x M8 Bolt, Washer (10 ()

o

Use one top beam(® @ ®) and one bottom beam((®) ()
assembled in step 1, line up one left M and one right@
vertical rails, followed by a base (3) and top (9) bracket by
using M8 bolts (0 with washers @i as shown below.

=

NOTE: To facilitate final assembly, it is recommended to hand-tighten the bolts first.After all parts have
been bolted together then tighten them firmly.



®
ggosewill 4-Post Open Frame Racks Rrsr-4P120001/ 4P25U001/4P42U001 User Manual

2.3 Install the Right Part

Needs: Use the remaining top beam(® @ ®) and bottom beams
1x Top Beam (consist of ©@ D ®) (®» () assembled in step 1, line up the other set of left (1O
1x Bottom Bean (consist of @5)@)) and right @ vertical rails and fasten them to the base 3
1x Left Vertical Rail ™M and top (9) brackets by using M8 bolts (G0 with washers @)
1x Right Vertical Rail @ as shown below.

6x M8 Bolt, Washer (0 a1

@

Congratulations! You have finished the installation of server rack.

Section 3: Optional Accessories Installation

N
3.1 Install the Cable Management Hooks E g ?
Screw the included cable management rings onto the N
assembled rack as shown below. E a )
N
1)
o
158
o
N |2
;
N )
E d
N
§)e
N







®
osewill

®
%’% Technical Support Information
techsupport @rosewill.com 1-800-575-9885

Thank you for purchasing a quality Rosewill product.
Please register your product at: www.rosewill.com
for complete warranty information and support for your product.

RSR-4P12U001/ 4P25U001/4P42U001



